
FINAL ENVIRONMENTAL STUDY REPORT 
SCHEDULE ‘C’ CLASS ENVIRONMENTAL ASSESSMENT 

PROJECT NO. 119013 

Appendix A 

Town of Collingwood 
FINAL MASTER PLAN 

Collingwood Water and Sanitary Sewer Systems 

Cole Engineering Group Ltd. 

December 2019 



[ Month Year ]

Town of Collingwood

FINAL MASTER PLAN

Collingwood Water and Sanitary Sewer Systems

DECEMBER 2019



December 19, 2019 
Reference No.: 2017-1013 

Town of Collingwood 
P.O Box 157, 545 Tenth Line North 
Collingwood, ON L9Y 3Z5 

Attention: John Velick, P.Eng. 
Manager, Engineering Services 

Final Master Plan for Collingwood Water and Sanitary Sewer Systems 

We are pleased to submit our Final Report for the Collingwood Water and Sanitary Sewer Systems 
[...]
the elevated tank and Zone 1 to the west towards Osler Bluff Road Booster Station (Osler Bluff BPS). The 
reservoir is fed or drained by a single watermain and as such cannot currently be operated as an in-and-
out reservoir. However, designs are underway to upgrade the reservoir for this capability. The reservoir is 
currently filled at night from Zone 1 via a hydraulic flow control valve, and during the day it is operated as 
an “out” reservoir via its three pumps. The pumps are operated based on Zone 1 ET water levels. When 
not in operation, water is allowed to bypass the pump station to supply the west side of Zone 1.   



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 
 

 

2017-1013 December 2019 26 

 

The pressure zone referred to as Zone 2 in the Master Plan is currently divided into three separate areas; 
Osler Bluff, Georgian Meadows, and Davey service areas. In the future, these areas are expected to be 
connected to create a single Zone 2. The Osler Bluff service area is located at the western boundary of the 
system and is maintained by a small in-ground Osler Bluff BPS on Osler Bluff Road. The Georgian Meadows 
BPS currently supplies the Georgian Meadows development from the south-western portion of Zone 1, 
and is considered to be a temporary BPS. The service area fed by the Bob Davey (South Collingwood) 
Reservoir and Booster Pumping Station (Davey BPS) is currently the largest portion of Zone 2 and includes 
properties between Campbell Street and Poplar Sideroad. The Davey BPS is supplied directly from the 
WTP via a connection and flow control valve from the Regional Pipeline. The reservoir can be bypassed so 
that Zone 2 is fed directly from the Regional Pipeline, however; this operation is not typical. The Davey 
service area of Zone 2 can also be fed directly from Zone 1 through an in-field PRV; this operation is not 
typical. 

The Town of Collingwood supplies two neighbouring municipalities with drinking water; the Town of Blue 
Mountains (ToBM) and ToNT. At the western boundary of the Osler Bluff service area of Zone 2, the ToBM 
owns and operates the Mountain Road Booster Pumping Station, which meters and pumps water to the 
ToBM. 

The Town’s water distribution system consists of approximately 160 km of watermains with diameters 
ranging from 50mm to 600mm. Figure 4-2 presents the location of the water system and Figure 5-3 shows 
the location in relation to each pressure zone. Table 4.1 presents a summary of the four pumping stations. 
Table 4.2 presents information on water storage. 

Table 4.1 Water Pumping Stations 

Pumping Station 
Pumping 

Capacity (L/s) 
Firm Capacity 

(L/s) 
Standby 
Power 

Zone Re-chlorination 

Carmichael BPS  500 300 Yes Zone 1 Yes 

Davey BPS 264 172 Yes Zone 2 Yes 

Osler Bluff BPS 131.7 87.8 Yes Zone 2 No 

Georgian Meadows 
BPS 

21.3 11.8 No Zone 2 No 

 

Table 4.2 Water Storage 

Storage Capacity (m3) Type Zone 

Collingwood Elevated 
Tower 

2,273 Elevated Tower 1 

Carmichael Reservoir 6,800 In Ground 1 

Davey Reservoir 2,565 In Ground 2 

Total 11,638   

 
  



#V

!C

%%P

%%P

%%P

GLENLAKE BLVD

BEACHWOOD RD

ONTARIO ST

NOTTAWASAGA SIDEROAD 36 & 37

HUME ST

RAGLAN
ST

HWY 26

HWY 26

SPRUCE ST

HURON ST

HIGH ST

HERITAGE DR

ROBINSON
ST

PEEL ST

SIMCOE ST

CAMERON ST

FAIRGROU NDS
RD

HURONTARIO ST COLLINS ST

PRETTY RIVER PKY

POPLAR SIDERD

STE MARIE
ST

COUNTY RD 124

4TH ST E

LOCKHART RD

DAWSON DR

BROADVIEW ST

OAK ST

7TH ST

WALNUT ST
CLARK ST

FINDLAY DR

1ST ST

10TH ST

ERIE ST

CAMPBELL ST

BIRCH ST

ALYSSA
DR

NAPIERST

NOTTAWASAGA SIDEROAD 33 & 34

KATHERINE ST

GLEN RD

HWY 26

PINE ST
MAPLE ST

BALSAM ST

MINNESOTA ST

GREY ROAD 19

3RD ST

2ND ST

5TH ST

NORTH NOTTAWASAGA CONCESSION 10

4TH ST W

PARKLAND DR

6TH ST

8TH ST

BATTEAUX RD

9TH ST

CEDAR ST

BUSHSTALICEST

DONALD AVE

OSLER BLUFF RD

MARY ST

GREY ROAD 21

STE MARIE ST

TOWNLEY ST

GEORGIAN MANOR DR

STANLEY ST

HICKORY ST

BEECH ST

ELM ST

RAGLAN
ST

6TH LINE

FOREST DR

SANDFORD FLEMING DR

HARBOUR ST W

LONG POINT RD

MADELINE DR

MOUNTAIN RD

OLIVER CRES

SILVER CREEK DR

NORTH NOTTAWASAGA CONCESSION 6

10TH LINE

REGENT ST

NORTH NOTTAWASAGA CONCESSION 5

11TH LINE

FAIRGROUNDS RD N

12TH SIDERD

SIDERD POPLAR

GREY ROAD 19

NOTTAWASAGA SIDEROAD 36 & 37

Existing Tower

R.A.B. WTP

Davey PS

Carmichael PS

Future
Stewart
Rd PS

Georgian Bay º
Figure 4.2

Town of Collingwood
Existing and Planned

Water Service Locations

0 500 1,000 1,500 2,000250
Meters

Existing Water Pipes
Planned Water Pipes

Water Services
#V Existing Tower

%%P Future Pumping Station

%%P Pumping Station

!C Water Treatment Plant
Built Boundary Area



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 
 

 

2017-1013 December 2019 28 

 

An important component of the Master Plan development was the use of hydraulic models to understand 
the behaviour of the existing water distribution system and how it will behave under future development 
scenarios. The Town’s existing water distribution model was reviewed in detail as part of this study and 
recommendations and updates were made to the model so that it better met the requirements of this 
project. Appendix C contains further information on the review of the existing Town of Collingwood Water 
Model.   

4.3 Existing Sanitary System 

The following sections provide detailed information on the Collingwood Wastewater Treatment Plant 
(WWTP) as well as the sanitary sewers, maintenance holes, pumping stations and forcemains, which are 
collectively discussed. 

The Collingwood WWTP is located at 3 Birch Street and has a rated capacity of 24,548m3/d and a peak 
flow capacity of 60,900m3/d (peak factor of 2.5). The facility operates under existing MECP ECA 
5807-B8GM4G, dated January 31, 2019.  

Table 4.3 presents key information on liquid unit processes and their current ECA capacities. Figure 4-3 
presents the location of the sanitary system. 

The plant is also equipped with a raw sewage bypass at the inlet channel of the treatment plant and a 
900mm diameter outfall sewer. The outfall discharges into Georgian Bay. The ECA defines a bypass to be 
a diversion of sewage around one or more treatment processes, excluding preliminary treatment with 
bypass flows returned to the plant prior to the final effluent sampling point. The ECA identifies that 
bypasses are prohibited except under the following circumstances: 

 When a structural, mechanical or electrical failure causes a temporary reduction in the capacity 
of a treatment process or when an unforeseen flow condition exceeds the design capacity of a 
treatment process that is likely to result in personal injury, loss of life, health hazard, basement 
flooding, severe property damage, or treatment process upset, if a portion of the flow is not 
bypassed.   

 A planned bypass that is the direct and unavoidable result of a planned repair and/ or 
maintenance procedure.   

The ECA requires notification of the Spills Action Centre and information be reported on the type of 
bypass, date and time of bypass, identification of treatment processes that the bypassed volume has 
received, and what efforts were completed to maximize the flow receiving treatment. 

Table 4.3 Collingwood WWTP Unit Processes 

Unit Process and 
Description 

C of A Capacity 

Bar Screens 
One mechanical bar screen in main channel and one manual bar screen in 
the bypass channel, each with a capacity of 60,900m3/d together with one 
screenings screw conveyor with screenings dewatering capacity.   

Pumping Three (3) pumps, each with a capacity of 392L/s at 11.0m TDH. 

Vortex Grit Separators 
Two (2) free vortex grit separators, each with a hydraulic capacity of 
30,450m3/d with one grit classifier and dewatering device.   



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 
 

 

2017-1013 December 2019 29 

 

Table 4.3 Collingwood WWTP Unit Processes 

Unit Process and 
Description 

C of A Capacity 

Flow Measurement 
One ultrasonic flow measurement device at the headworks building and an 
automatic sampler at the headworks building.   

Primary Treatment 

Three (3) primary clarifiers, each with a capacity of 629m3 and a surface area 
of 177m2.  

One 3.8L/s capacity scum pump and discharge piping to the primary 
digesters. 

A raw sludge pumping station equipped with three raw sludge pumps and 
discharge piping to the primary digesters.   

Aeration 

Two (2) aeration tanks with three 14.6m x 14.6m x 4.6m (SWD) 
compartments, each compartment has a capacity of 978m3 and equipped 
with fine bubble air diffusion system including air supply lines, distributors 
and membrane diffusers.    

Three air blowers each having a capacity of 850L/s at 480 kPa. 

Secondary Clarifiers 

Two secondary clarifiers (61m x 12.2m x 3.7m (SWD)) with an approximately 
capacity of 2,718m3 and a surface area of 743m2, complete with travelling 
scapers and effluent launders. 

One scump pump and discharge piping to primary digesters. 

An activated sludge pumping station equipped with two 1,100mm diameter 
screw pumps, each with a capacity of 106L/s with discharge piping for return 
activated sludge to the aeration tanks and waste activated sludge to the 
sludge thickener. 

Disinfection 

One duty open channel with three duty UV banks in series, each bank has a 
total of 12 UV lamps and a total of 36 UV lamps in the three banks that 
together provide a minimum dosage of 29 mL/cm2. The channel is 10.5m x 
1.0m x 2.38m and is equipped with a level control weir, UV sensors, 
automatic level sensors and an existing bypass channel with chlorine tablet 
disinfection. 

Phosphorus Removal 
Two 25,000 L capacity chemical storage tanks, one 100L/h capacity duty 
chemical feed pump and one 90L/h capacity standby pump with feed lines to 
the dosing point at the end of the aeration tanks. 

Final Effluent Flow 
Measurement and 
Sampling 

An ultrasonic flow measurement device at the effluent discharge weir. 

An automatic composite sampler drawing from the effluent channel before 
UV disinfection. 

The Town’s sanitary sewers range in size from 150mm to 1050mm and there are seven pumping stations. 
Table 4.4 presents details on the capacity and status of each station and forcemain. 

  



"P
"P

"P

"P

"P"P
"P

"P

"P

"P

"P

Silver Cre
ek

Black Ash Creek

Batte
au

xC

ree

k

Pr
ett

y R
ive

r GLENLAKE BLVD

BEACHWOOD RD

ONTARIO ST

NOTTAWASAGA SIDEROAD 36 & 37

HUME ST

RAGLANST
HWY 26

HWY 26

SPRUCE ST

HURON ST

HIGH ST

HERITAGE DR

ROBINSON
ST

PEEL ST

SIMCOE ST

CAMERON ST

FAIRGROU NDS
RD

SAINT PAUL ST

HURONTARIO ST COLLINS ST

PRETTY RIVER PKY

POPLAR SIDERD

STE MARIE
ST

COUNTY RD 124

LOCKHART RD

DAWSON DR

BROADVIEW ST

OAK ST

7TH ST

WALNUT ST
CLARK ST

FINDLAY DR

1ST ST

10TH ST

ERIE ST

CAMPBELL ST

BIRCH ST

ALYSSA
DR

NAPIERST

NOTTAWASAGA SIDEROAD 33 & 34

KATHERINE ST

GLEN RD

HWY 26

PINE ST
MAPLE ST

BALSAM ST MINNESOTAST

GREY ROAD 19

3RD ST

2ND ST

5TH ST

NORTH NOTTAWASAGA CONCESSION 10

4TH ST W

PARKLAND DR

6TH ST

8TH ST

BATTEAUX RD

9TH ST

CEDAR ST

BUSHSTALICEST

DONALD AVE

OSLER BLUFF RD

MARY ST

GREY ROAD 21

STE MARIE ST

TOWNLEY ST

GEORGIAN MANOR DR

STANLEY ST

HICKORY ST

BEECH ST

ELM ST

RAGLAN
ST

6TH LINE

FOREST DR

SANDFORD FLEMING DR

HARBOUR ST W

LONG POINT RD

MADELINE DR

MOUNTAIN RD

OLIVER CRES

SILVER CREEK DR

NORTH NOTTAWASAGA CONCESSION 6

10TH LINE

REGENT ST

NORTH NOTTAWASAGA CONCESSION 5

11TH LINE

FAIRGROUNDS RD N

12TH SIDERD

SIDERD POPLAR

GREY ROAD 19

NOTTAWASAGA SIDEROAD 36 & 37

Georgian Bay º
Figure 4.3

Town of Collingwood
Sanitary System

0 500 1,000250
Meters

Sanitary Nodes
"P Pumping Stations

Forcemains
Sanitary Sewers
Private Sewers



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 
 

 

2017-1013 December 2019 31 

 

 

Table 4.4 Collingwood Sanitary Pumping Stations 

Pumping Station Description Capacity 

Black Ash SPS 

MECP ECA 1908-B97UD8, issued on March 5, 2019. 
Pumping station details are: 

 Inlet channel with grinder, handling capacity of 
240L/s. 

 Two wet wells, with a combined unsurcharged 
volume of 64m3. 

 Station is equipped with piping and valves that allow 
a discharge to the existing wet well during overflow 
events. Existing wet well is equipped with one 30L/s 
pump that allows discharge into Sanitary MH#2. 

 Existing wet well has a storage volume of 62m3 
before an overflow to Black Ash Creek occurs 
through an existing 600mm diameter overflow pipe.   

 Three submersible raw sewage pumps with a firm 
capacity of 212L/s.  

 One existing 300mm diameter forcemain. A section 
of new 500mm diameter forcemain has been 
constructed as part of the current expansion 
(currently capped at both ends). 

In period from 2012 to 2016, average pumped flow was 
25.9L/s.   

Station has firm 
capacity of 212L/s and 
maximum station 
capacity of 318L/s. 

Current forcemain 
capacity is estimated 
as 212L/s which is 
equal to the station’s 
firm capacity but less 
than station capacity. 

Maximum water 
depth in wet well of 
3.05m. 

 

Cranberry Trail 
SPS 

C of A 5925-5EATK8 issued on October 8, 2002.  Pumping 
station information obtained from Cranberry Resort – 
Sewage Pumping Station Details (Dwg.PS-1).  Pumping 
station details include: 

 Two constant speed centrifugal pumps with each as 
capacity of 32.8L/s at 7.5m TDH.   

 Wet well diameter of 2.4m at a total depth of 7.15m.   

 Station has a high wet well water alarm level of 
175.75m. 

 Elevations and inverts: 300mm diameter incoming 
sewer-175.65, wet well invert-174.0, duty pump on- 
175.65, duty pump off-174.46, standby pump on-
175.55, standby pump off-174.36, high level alarm-
175.75. 

 833m – 200mm diameter forcemain 

In period from 2012 to 2016, average pumped flow was 
1.6L/s.   

Station has firm 
capacity of 32.8L/s 
and maximum station 
capacity of 65.6L/s.  

Forcemain capacity is 
greater than station 
capacity. Current 
forcemain has an 
estimated capacity of 
94L/s.   

Maximum water level 
in wet well of 1.75m. 



Town of Collingwood Master Servicing Plan for Water and Sanitary Sewer Systems 
 

 

2017-1013 December 2019 32 

 

Table 4.4 Collingwood Sanitary Pumping Stations 

Pumping Station Description Capacity 

Minnesota SPS 

Pumping station recently expanded.  ECA 8852-AUTS83 
issued on January 18, 2018.  Information obtained from 
Minnesota Pumping Station Detailed Design Report 
(January 2018).  Pumping station details include: 

 Three submersible pumps, with VFDs, with a firm 
capacity of 210L/s at a TDH of 7m.   

 High level wet well alarm at 175.3m. 

 Total storage available in wet well of 48.5m3.   

 Elevations and invert: 600mm incoming sewer 
invert-174.8, high level alarm – 175.3, lead pump on 
– 174.71, lead pump off-174.21, lag pump on – 
174.91, lag pump off-174.21, wet well invert-
172.605. 

 235m - 400m diameter forcemain 

No historical flow data is available at this station.  

Station has firm 
capacity of 210L/s and 
maximum station 
capacity of 315L/s.  

Forcemain capacity is 
greater than station 
capacity. Current 
forcemain has an 
estimated capacity of 
377L/s.   

Maximum depth in 
wet well of 2.69m. 

Patterson SPS 

C of A 2905-655M6H issued on October 4, 2004.  Pumping 
station details include: 

 Three submersible pumps, each with a capacity of 
36L/s at a TDH of 11.3m.  Combined pumping 
capacity of 72L/s with two pumps operating in 
parallel.   

 Wet well dimensions of 3m x 3m x 6.5 m depth.  

 256m- 250mm diameter forcemain 

In period from 2012 to 2016, average pumped flow was 
9.6L/s.   

Station has firm 
capacity of 72L/s and 
maximum station 
capacity of 108L/s.   

Forcemain capacity 
exceeds station 
capacity. Current 
forcemain has an 
estimated capacity of 
147L/s.   

Maximum depth in 
wet well of 2.13m. 

Pretty River 
Estates SPS 

ECA 2372-7PRP2Z issued on May 7, 2009.  Pumping 
station details include: 